PA50/100/125COLOR CODE (

| MOVABLE MODEL)

PA50/100/125: (ABS )

Name/Color SILVER-BLACK(D6) BLUE BLACK
1. HANDLE UPPER COVER P5613000690 P56130004T0 P5613000690
2. WINDSHIELD P6621000690 P66210004T0 P6621000690
3. FRT LOWER COVER P5626013690 P56260134T0 P5626013690
4. LH SIDE COVER P66263007J0 P66263007J0 P66263007J0
5. RH SIDE COVER P66265007J0 P66265007J0 P66265007J0
6. LH BODY COVER P6625301690 P66253014T0 P6625301690
7.RH BODY COVER P6625501690 P66255014T0 P6625501690
8. REAR COVER P6625700690 P66257004T0 P6625700690
9. RR LUGGAGE BRACET P66760007J0 P66760007J0 P66760007J0
10. RR LUGGAGE COVER P6676010000 P6676010000 P6676010000
11.2. FRT SECTION,FRT FENDER(PA125) [P6632000690 P66320004T0 P6632000690

PA50/100/125: (PP )

Name/Color BLACK REMARK
12. HANDLE LOWER COVER P5614000650
13. UPPER SECTION,INNER COVER P5623030650
14. LOWER SECTION, INNER COVER |P5623040650
15. VIN COVER P5623010650
16.FRT PANET,INNER COVER P5623020650
17. STEPFLOOR P6624001650
18. BATTERY COVER C2624031650
19.BODY COVER,LH FRT P662E010650
20. BODY COVER,RH FRT P662E020650
21.2.RR SECTION, FRT FENDER(PA125) (C2632600650
22. LICENCE PLATE P5636003650
23. MAT FLOOR P6624501000
24. MIDDLE COVER P6625010650




1 CRANK CASE




El. PA125 CRANKCASE

No. Part No. QTY PART NAME PART NAME REMARK
“RIET F 1TSS Bkl FiFH Yy F74 TR il
1 C1061012000 1 | RH CRANKCASE ]

2 E1061020000 1 |hEee RUBBER BUSH

3 90190605003 2 [ F s A (M6*50L) HEXAGON FLANGE BOLT

4 90170818800 2 |egmigg STUP BOLT

5 (1061070000 2 |k PLUG OIL

6 93540801400 2 |rkg LOCK PIN

7 C5061040000 T CRANKCASE GASKET

8 90170819500 L STUD BOLT

9 C2062012000 1|5 phdily LH.CRANKCASE

10 E1061020000 1 |[fhEge RUBBER BUSH

11 90181201500 1 [ A lhag s HEXAGON FLANGE BOLT

12 92141200006 TEE PLAIN WASHER

13 95572232601 1 [TCH™mEr( § 32* § 20.9*6t) |OIL SEALTC TYPE

14 96510620402 1 |[PERIRCfE(6204) DEEP GROOVE BALL BEARING
15 96510620200 1 PRI (6202) DEEP GROOVE BALL BEARING
16 96510620301 1 PRI £(6203) DEEP GROOVE BALL BEARING
17 95572032600 1 [TCHupER( § 32* § 19.5%6t) |[OIL SEAL TC TYPE

18 P1062020000 1 |[hEge RUBBER BUSH

19 90190601601 2 | F R R (ME*16L) HEXAGON FLANGE BOLT

20 C2706010000 1 | s ey FIXING PLATE, AIR CLEANER
21 92140800001 1 |7 Hp PLAIN WASHER

22 90190801200 1| A fhAg iR (M8*12L ) HEXAGON FLANGE BOLT

23 C1286320000 1 |5t 2 s SEP PLAT,SECOND AIR COVER
24 90190602700 2 | R R (ME*27L) HEXAGON FLANGE BOLT

25 C1082030000 1 B s SEAT, OIL FILTER

26 C1082020000 1 |[Bgss s OIL FILTER

27 C1082041000 1 B s e GASKET, OIL FILTER

BUBU 125

PAGE 1




El. PA125 CRANKCASE

No. Part No. QTY PART NAME PART NAME REMARK
“FiE FFEE plel FiFHY #7a TR £ i =
28 90190602002 3 |l hSR e (M6*20L) HEXAGON FLANGE BOLT o
29 92140600011 3 [T #E PLAIN WASHER
30 C206K010000 1 RH AND LH CRANKCASE ASSY.

TS 1)

BUBU 125

PAGE 2




LH SIDE COVER

E2

12

10

GEAR BOX QL QUANTITY
PLEASE USE ASSIBED OLSE ft
TOTAL QUANTITY:Q.110
DISPLACENENT QUANTITY-0ISD




E2. PA125 LH SIDE COVER

No. Part No. QTY PART NAME PART NAME REMARK
“if HT YR Bk FEY £ FEHRL L i =
1 C20630127202 1 2 (Y LH SIDE COVER o

2 C2063020000 1 foﬁff, S GASKET LEFT COVER

3 93540801400 2 |Erb LOCK PIN

4 C20630600001 1 |ty PARTITION PLATE

5 C20631200001 1 |ty PACKING, PARTITION PLATE

6 92110500000 6 |fuEsip e SPRING WASHER

7 90050500900 M EE I e C-R ROUND HD. TAPPING SCREW
8 C1251001000 1 [HIEeep e 7 DRIVEN GEAR & SPG. ASSY.

9 C1062081000 1 (VR BRACKET, CENTER STAND

10 C16031400001 1 [y AT GEAR OIL NOTICE LABEL

11 C1251111000 E T TORSION SPRING

12 C1251101000 1 ?H%‘@aﬁ SR £ KICK,SHAFT ASSY

13 C1251120000 S BUSH,KICK SPINPLE

14 92141700002 T PLAIN WASHER

15 92171700000 T EHHE RETAINING RING C-TYPE

16 C1251200000 1 [ 4 ARM,KICK STARTER ASSY

17 E1251240000 1 |E@gfme RUBBER,PAD,KICK STARTER

18 90210802500 N A Ve o HEXAGON SOCKET HEAD CAP BOLT
19 90190604001 8 |+ fhegpies HEXAGON FLANGE BOLT

20 C1063102000 1 | g‘*; & BREATHER PIPE COMP

21 C1063030000 1 [l BREATHER PIPE Not supplied
22 C1063092000 O B Uil SPONGE,BREATHER PIPE

23 C1063110000 1 |y FIXING PLATE

24 C1706280000 1 |k CLAMP

25 C1251171000 1 [E@wEedm START FIXED SHAFT

BUBU 125

PAGE 3




S8 (100/125 CC)
E3.  CYLINDER HEAD

37
i _/,/‘/\‘
e &\

V-% !
\‘ ) _/‘/’/—




E3. PA125 CYLINDER HEAD

No. Part No. Q'TY PART NAME PART NAME REMARK
FIE FITOAE Ukl FIFHY £ AL £E iH =
1 C10710120001 1 [ HEAD COMP. CYLINDER '

5 C1071200000 1 | VALVE EXHAUST

6 C1071300000 1 %%;?n i VALVE INLET

7 C1071072000 1 EE g GASKET HEAD CYL.

8 93541001401 2 Jgi Hi (10*14) LOCK PIN

9 90190610000 VN R i 3 HEXAGON FLANGE BOLT

10 90170802900 2 | STUD BOLT

11 90170606300 2 |SHEAE STUD BOLT

12 C1261320000 1 [N ESAEEAY INSULATOR CARB GASKET

13 C1261310000 1 | iﬁlggq el INSULATOR CARB

14 C1261052000 1 SRR INTAKE MANIFOLD COMP

15 95512700001 1 (0% | O RING

16 90150400800 4 AR EPEE SRS C-R TAPPING MACHINE SCREW

17 C1261061000 1 [N HOSE CLAMP

18 92040600000 2 | FyivgierE (M6*1.0P) |HEXAGON FLANGE NUT

19 C1222000000 1 |'FE % (NGK C7THAS) IGNITION PLUG

20 92431600002 2 | g PLAIN WASHER

21 C1071410000 2 |REIREgE SPRING,VALVE

22 C1071440000 I | RETAIER VALVE SPRING

23 C1071430000 4 IR COTTER VALVE

24 C1073001000 (O I i e CAM,SHAFT ASSY.

25 C1072060000 1 |PBapiEm SHAFT,EX.ROCKER ARM
BUBU 125 PAGE 4




E3. PA125 CYLINDER HEAD

No. Part No. Q'TY PART NAME PART NAME REMARK
Hl HI Y 5 E FIELY £ FERL 07 i

26 C1072010000 2 | VALVE RXKER ARM |

27 C1072420000 2 i EmeEs SCREW TOPPED ADJUSTER

28 92020500001 AR HEXAGON NUT

29 C1072050000 1 & dsieg SHAFT EX.ROCKER ARM

30 93541001401 2 [ LOCK PIN

31 C1072430000 1| H%} i CAMSHAFT HOLDER

32 92140800000 4 |7+ (8.4D*17D*1.6T) |PLAIN WASHER

33 92040800000 4 | AW IR (M8) HEXAGON FLANGE NUT

34 C2071102000 1 [EepEss g CYL.HEAD COVER COMP.

35 C1071120000 1 [EepEs s DACKING,CYL. HEAD COVER

36 C1071130000 1 i TUBE CYL HEAD COVER

37 ES071190000 1 [ ias 7 PCV PIPE ASSY

38 90190602700 R HEXAGON FLANGE BOLT

39 C1071451000 2[R VALVE SEAL

41 C10711500001 1 [igdy PARTITION Plate

BUBU 125 PAGE 5




HaRisEL (100/125 CC)
E4. CYLINDER . PISTON . CRANKSHAFT




E4. PA125 CRANKSHAFT

No. Part No. QTY PART NAME PART NAME REMARK
HE! BRI e FLFH £ K ¢ /s
1 C1066503000 1 | CRANKSHAFT COMP. ]

2 93530402500 MEEE: WOODRUFF KEY

3 C1067013000 1 e PISTON

4 C1067150000 2 ik CLIP,PISTON PIN

5 C1067110000 1 [igss PISTON PIN

6 C10673100001 1 [iEs@) R PISTON RING (1)

7 C1067321000 1 3@\%(2) 'RN" PISTON RING (2)

8 C1067402000 T OIL SCRAPER RING COMP
9 C1064011000 1 s CYLINDER

10 C1072500000 1 %gg RIS 2 CHAIN ADJUSTER COMP.
11 C1072480000 1 |G s GASKET,CHAIN ADJUSTER
13 C1072560000 1 %Ig?ﬁgﬁzﬁg T CHAIN ADJUSTER BOLT

14 95510900001 1 |om O RING

15 90190601601 1 [ Eplhag A= HEXAGON FLANGE BOLT
16 C1064110000 1 e GASKET CYLINDER

17 93541001401 2 | (10%14) LOCK PIN

18 C1072460000 1 [Hip G CHAIN,CAMSHAFT

19 C1072440000 1 |gres Jo4s TENSIONER,CAM CHAIN
20 C1072470000 1 %gy‘fxa,ﬁﬁ GUIDE COMP,CAM CHAIN
21 C1072490000 1 |[F s 5 PIVOT,CAM CHAIN TENSION
22 95511500001 1 o%q% | O RING

23 C1062100000 2 |lpF s (RTE ROLLER BEARING

24 90190601200 1 | el £ ( 6*1 0P*12|HEXAGON FLANGE BOLT
25 92140600011 TEE PLAIN WASHER

26 C1066130000 1 TIMING SPROCKET

27 C1066140000 1 OIL PUMP SPROCKET

28 C106F010000 1 LH & RH CRANKSHAFT ASSY.
29 C106F020000 1 CONNECTING ROD ASSY.

BUBU 125 PAGE 6




RIGHT CRANKCASE COVER

£o




E5.PA125 RIGHT CRANKCASE COVER

No. Part No. QTY PART NAME PART NAME REMARK
“fIE! F 1TSS Bkl FiFH Yy F74 FiFgY 7 il

1 C1068011000 1 | RH. CRANKCASE COVER o

2 C1068020000 1 [ i GASKET RH. CRANKCASE COVER

3 95572030501 1 [TC™apidk(§ 30* § 18*5t)  [OIL SEAL TC TYPE

4 93540801400 2 |rkg LOCK PIN

5 C2068110000 1B 4 GAUSE,OIL LEVEL COMP

7 95511800001 1 o O-RING

8 C1706640000 1 |AC.GHEYY A.C.G PLATE

9 90190602700 1 | AR R (ME*27L) HEXAGON FLANGE BOLT

10 90190609500 4 | E R R (MB*95L) HEXAGON FLANGE BOLT

11 90190610000 1[4 v (M6*100L)  [HEXAGON FLANGE BOLT

12 90190611000 2 |4 o haEEE(M6*110L)  |HEXAGON FLANGE BOLT

13 (1062180000 1 [y SCREEN OIL FILTER

14 C1062190000 1 [Esggns SPRING OIL FILTER SCREEN

15 95513100000 1 |07 O-RING

16 C1062240000 1 s CAP TAPPET ADJUSTING HOLE

17 C1701270000 1 msad PURSE LOCK

18 P6241031000 1 |E@EE s START MOTOR, GROUNGING LINE

19 90190603000 1| #ihegEs (M6*30L)  |HEXAGON FLANGE BOLT for grounding line

BUBU 125

PAGE 7




E6. 1tiHizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6. 0 0 0 (CARBURETOR) M N
No. Part No. QTY PART NAME PART NAME
00 0000 00 0o0ooono oo0o0ooo
1 C21510010004 1 [poooo CARBURETOR ASSY
2 16199GY 69000 1 [po0 TUBE SET
3 14029232201 1 [poooo VACUUM PISTON COMP
4 N4254HJBN 1 DO JET NEEDLE COMP
S 12298057000 1 DO VALVE PLATE SET
6 1290A 232000 1 [poOoo SPG;COMPR
7 10308737003 1 00 TOP SET
8 01108031100 2 [DOoOo SCREW,PAN
9 N42633C00 1 [poOoo NEEDLE JET
10 N41318C00 1 [pOoOoOooo NEEDLE JET HOLDER
11 991011160920 1 000 #92) MAIN JET
12 1001440H0381 1 0000 #38) SLOW JET
13 16155ZG8L 100 1 [poOoO FLOAT VALVE SET
14 10528622101 1 [po0 FLOAT COMP
15 W952525250 1 [poO0 ARM PIN
16 NA 1 O O







£/ DRIVEN PULLEY




E7.2 PA125 DRIVEN PULLEY

AVAILABLE FOR PA-125

No. Part No. Q'TY PART NAME PART NAME REMARK
1 C1123700000 1 [BURRE L BELT PULLEY COMP,DRIVEN FACE

2 P1123410000 1 e NUT

3 C1123300000 1 |y g BODY COMP,DRIVE PLATE

4 C1123420000 3 |EEA W MR DAMPER RUBBER,CLUTCH

5 C1123430000 3 |mEs Sy SPRING,CLUTCH

6 C1123440000 3 |EEp s WEIGHT SET,CLUTCH

7 C1123450000 1 zz” 'W’? PRESSURE PLATE,CLUTCH

8 92180700000 3 Eaﬂ LR RETAINING RING E TYPE

9 C1123330000 1 |FEEE COLLAR,SPRING

10 C1123520000 1 |PepEm T SPG,DRIVEN FACE

11 C1123530000 1 [E#EeE SEALED SOCKET

12 95514000001 R 0-RING

13 95593441400 2 |GERE OIL SEAL G TYPE

14 C1123250000 3 |ge BUSH

15 C1123240000 3 |Enp PIN,GRIDE

16 C1123210000 | [pEvepmEm 4 A A BODY COMP,DRIVEN FACE

17 96520690200 1 PR DEEP GROOVE BALL BEAR ONE SEAL
18 92162400000 1 [CEHE RETAINING RING C TYPE

BUBU 125

PAGE 9




E7100 0000 (CVT TRANSMISION) O
No. Part No. QTY PART NAME PART NAME
00 0000 00 ooooonO oooooo
19 C1123110000 1 [pooooooo DOBY COMP,DRIVEN FACE
20 96550202900 1 [pooo NEEDLE BEARING
21 C1123510000 1 [DOoOooooooo OUTER BODY COMP,CLUTCH
22 92041200002 1 |000000M12) HEXAGON FLANGE NUT (M12)
23 92141200005 1 [DOoO0O PLAIN WASHER
24 C21220000001 1 00O BELT
25 C11211000001 1 pDoooooo FACE MOVABLE DRIVE
26 NA O O 0
27 NA O O O
28 NA O O O
29 C11212000001 6 [D00000 WEIGHT ROLLER COMP.(BLUE)
30 C1121321000 3 00 SIDE PIECE
31 C1121310000 1 [DOoO0O RAMPPLATE
32 C1121050000 1 0000000 BOSS,MOVABLE DRIVE FACE
33 C11210600001 1 [DOoO0O DRIVE FACE
34 C1251030000 1 [pooo RATCHET KICK STARTER
35 92141200005 1 [D00oO0o PLAIN WASHER
36 92041200001 1 000000M12) HEXAGON FLANGE NUT (M12)
37 C1123600000 1 00000 DRIVEN PULLEY ASSY.




FAN COVER. GENERATOR



PGO PARTSCENTER
テキストボックス
E8


E8 . PA125 GENERATOR

No. Part No. QTY PART NAME PART NAME REMARK
CpE Enf kA By El FLFH £ TR 7 i =
1 C12210000001 1 [T S5 (¢ I 4) |AC GENERATOR ASSY(AC LIGHT) o
2 C12210100001 1 ﬁﬁiﬁ(ﬂz 7 Lgyﬂ FLYWHEEL COMP(AC LIGHT)

3 C12210200001 1 | (R ES) STATOR COMP(AC LIGHT)
4 90180602000 2 | Epn R (ME*20L) HEXAGON FLANGE BOLT
5 90190501201 2 | R (M5*12L) HEXAGON FLANGE BOLT
6 92041200000 1 [ e HEXAGON FLANGE NUT
7 C1043001000 T EE: FAN

8 90190601204 4 | edhe e HEXAGON FLANGE BOLT
9 C1042001000 1 gk FAN COVER

10 C1042030000 1 | RUBBER PLUG

11 90180602000 4 | R R (M6*20L) HEXAGON FLANGE BOLT
12 90150501600 4 | ks 15 EE (M5*16|CR PAN HD. TAPPING SCREW
13 C10422100001 1 |ifAlER) COOLING COWL(2)

14 C1042102000 1 |i5allErQ) COOLING COWL(1)

15 C1042120000 1 [ EIEREEr ) SEAL,COOLING HOOD(1)
16 C1042220000 1 |4 J5HIEH(2) SEAL,COOLING HOOD(2)
17 C1701260000 T EES RUBBER PLUG

18 C1042242000 1 [t FAN COVER'S COVER

19 90110401600 3[4 PevspE s (M5*16/CR PAN HD.TAPPING SCREW
20 C1603130001 1 rJ [ﬁg&yg[g HAETCRY)  [ENG., OIL NOTICE LABEL
21 92141200005 T EE PLAIN WASHER

22 C1701290000 1 | PLASTIC LOCKER

23 92140500014 MEE PLAIN WASHER

24 C1706640000 1 |AcGHEYy ACG PLATE

25 C1042270000 I HEAT PIPE

BUBU 125 PAGE 12



PGO PARTSCENTER
テキストボックス
E8


£ 9

STARTING MOTOR. OIL PUMP




E9 PA125 STARTING MOTOR

No. Part No. QTY PART NAME PART NAME REMARK
“fIE! F 1R Pledt FiFH Yy F74 FiFgY 7 il
1 C1081000000 S (2 LR OIL PUMP ASSY o

2 C1243030000 3 fﬂ [ gl £ it ROLLER ONE WAY CLUTCH

3 C1243020000 I EEE COP,ROLLER SPRING

4 (1243010000 3 Eﬁ;{ﬁﬁéﬂ COMPRESS SPRING

5 C12430500001 1 |EEEEs A g COVER CLUTCH OUTER

6 90210801000 3 _|*F IF@EE £ INNER HEX BOLT

7 96590283200 1 [pastes NEEDLE BEARING

8 C1081070000 1 %p—zs;ign;@gl SHAFT,OIL PUMP

9 90190602700 2 | el R (ME*27L) HEXAGON FLANGE BOLT

10 C1081030000 1 B e SPRKT OIL PUMP DRIVEN

11 92040600000 1[4 #wl e (M6*1.0P)  [HEXAGON FLANGE BOLT

12 C1081220000 1 ﬁ;ﬁﬁh?@@ghg@ﬁ; CHAIN,OIL PUMP

13 C1081230000 1 |Bos [l OIL SEPARATER

14 E1681030000 2 |t WITH SPRING WASHER HEX BOLT
15 C1241000000 R STARTING MOTOR COMP.

16 95512400002 1 lomm O RING

17 90190601601 2 | el HEXAGON FLANGE BOLT

18 C1242040000 1 gw@ﬁaﬁr i SHAFT,STARTET REDUCTION GEAR
19 C1242010000 1 g{i!‘(@ﬁiﬁ_iﬂ GEAR,STARTER REDUCTION

20 C12430000001 M TEES AR ONE WAY CLUTCH ASSY.

21 C12431000001 1 |[H [H EEF"[ SAs ONE WAY CLUTCH COMP.

22 C1244000000 1 Ewgscf aﬁiﬁfﬁm 25 GEAR COMP.STARTING CLUTCH
23 92142200000 1 | #p o PLAIN WASHER

24 C1243060000 1 [ 7) NUT LOCK(L THREAD)

BUBU 125 PAGE 11



PGO PARTSCENTER
テキストボックス
E9.

PGO PARTSCENTER
テキストボックス

PGO PARTSCENTER
テキストボックス
C12431000001

PGO PARTSCENTER
線


E10 [HEEERE

GEAR TRANSMISSION




E10. PA125 GEARBOX

No. Part No. QTY PART NAME PART NAME REMARK
“RIET Eval/d Bkl FiFH Yy F74 TR f

1 C2141011000 1 |EEE TRANSMISSION COVER

2 C2141020000 1 |EEAE TRANSMISSION COVER GASKET

3 93541001401 2 |k Hi(10*14) LOCK PIN

4 96510630100 1 PRI £(6301) BALL BEARING

5 96510600200 1 PRI £4(6002) BALL BEARING

6 96530622200 1 |Z=RRpckilE(6222) BALL BEARING.DOUBLE SEALED

7 C11411000001 1 |FEE(15T) DRIVE SHAFT (157)

8 C11412000001 1| ¢ 2 (427) IDLE GEAR COMP. (42T)

9 C1141411000 1 | AXLE DRIVE

10 C1141310000 1 |t FINAL GEAR

11 92172000000 1 |cEpE RETAINING RING C TYPE

12 95572742700 1 |TCHapiER( § 42* § 25.8*7t) |OIL SEAL TC TYPE

13 92165000000 1 |CEHEEE)) RETAINING RING C TYPE

14 C2407431000 1 | A PIVOT REAR BK.SHDE

15 95510800000 1 |o73i(7.5%1.5) O RING

16 90190805001 1 | el kA= (M8*50L) HEXAGON FLANGE BOLT

17 90190804501 1 |*#F m b = (M8*45L) HEXAGON FLANGE BOLT

18 90190804003 4 [HF m b = (M8*40L) HEXAGON FLANGE BOLT

19 90190802600 1 |*#F m b = (MB*26L) HEXAGON FLANGE BOLT

20 92060800000 O m hARBEIPEI(M8*1.25P)  |[HEXAGON FLANGE NUT

21 P1062150000 1 [Esiipv OIL BOLT

22 95511300001 1 |O%E 0-RING

BUBU 125 PAGE 13




11 ZRERSAES
~ AIR CLEANER COMP.




Ell #3035 a8 1 (PA125/125)

No. Part No. Q TY PART NAME PART NAME REMARK
“BIE! v ik Bk FIFHY &7 FER L ¢ &

1 P62620000003 1 | FRE s g AIR CLEANER COMP PA125

2 P6262020000 1 F R E R | COVER,AIR CLEANER

3 NA N 0 73V i kv BODY,AIR CLEANER T

4 P62620800002 O T et e A CONNECTION DIPE

5 P6262030000 e AIR FILTER

6 P6262040000 1|4 500 AT H (D) PACKING,AIR FILTER

7 P6262230000 1|4 5008 AT H(Q2) PACKING,AIR FILTER

8 90150502000 7 AR s C-R ROUND HD.TAPPING SCREW

9 P62621100001 1 |ENGEERD CLIP(BLACK) PA125

10 P6262360000 2 |-y PIPE, TWO WAY

11 92201200000 2 v CLIP PA125

12 P6262050000 s HAN) INLET PIPE

13 P6262060000 2 |EE BUSH

14 P6262270000 1 &% INLET CONNECTING PIPE

15 92214000000 1| CLIP

16 90190604500 1| Ed g (M6*45L) HEXAGON FLANGE BOLT

17 90190603500 1| o dheR g M6*35L) HEXAGON FLANGE BOLT

18 P6262370000 1 EF%% TUBE PLUG

BUBU 125 PAGE 14




MUFFLER

£12 BUBU




E12. PA125 MUFFLER

No. Part No. QTY PART NAME PART NAME REMARK
BE HITHEE Y El FEY £ FEHRL L =

1 22810000005 O b et < e MUFFLER ASSY '

2 C1281010000 1 [SiEEs HEAT PROTECTOR

3 92140600015 2 iy iE HIGH TEMPERATURE PLAIN WASHER

4 C328A030000 2 [ CIRCLET

5 C328A010000 2 |EmppEs INNER SPACER

6 92140800001 EE PLAIN WASHER

7 90050602000 2 | g e C-R ROUND HD.TAPPING SCREW

8 90190804003 4 |+ #|pEREE (M8*40L) HEXAGON HEAD BOLT

9 90020801000 1| F P HEXAGON HEAD BOLT

10 C2281042000 1 [y ey MUFFLER BRACKET

11 E9281020000 T GASKET,EXHAUST PIPE

12 92050800000 AR T HEXAGON FLANGE NUT

13 92110800000 4 | SPRING WASHER

14 92140800000 EET PLAIN WASHER

BUBU 125 PAGE 15




REAR WHEEL

13




E13. PA125 REAR WHEEL

No. Part No. QTY PART NAME PART NAME REMARK
HE! TS By El FLFH £ T £ i

1 C2634000650 1 x4 R ED REAR FENDER

2 C240B320000 1 [#53.5-107) TIRE ASSY(3.5-10" )

3 92141700001 1 [ PLAIN WASHER

4 92011600000 1 |UEiBEE(M16) U TYPE NUT

5 P140B330000 R VALVE

6 C2407104770 1 | & Uk ) RR WHEEL COMP.(SILVER)

7 C2407144770 1 laiﬂ[—@'(%)LT D) REAR WHEEL RIM(SILVER)

8 C2407131770 1 |igasEvy o) HUB REAR (SILVER)

9 92060800000 5 |4 | A BT 5%MB* 1. 25) HEXAGON FLANGE NUT

10 C2407400000 EE ETTJ Y BRAKE SHOE ASSY.

11 C1404400000 2 ﬁ?‘ﬁlﬁ%” w8 BRAKE SHOE COMP.

12 C2407410000 MEEIEE %Eﬂ ¥ BRAKE SHOE SPRING

13 C2407443000 EEET CAM REAR BRAKE

14 C24074700001 L ARM REAR BRAKE

15 90020602203 1 |+ e HEXAGON BOLT

16 95511200000 1 |omm O RING

17 90190602002 3 [ AR A= (M6*20L) HEXAGON FLANGE BOLT

18 90170803601 5 el STUD BOLT

BUBU 125




Fl1.2

BUBU (MOVABLE MODEL )
COVERUPPER&LOWERHANDLE BAR.
HEAD LIGHT




F1. PA125 HEADLIGHT / STEERING HANDLE

No. Part No. Q' TY PART NAME PART NAME REMARK
“FIE! F T IEE Pled FIFHY #4 FFGL A LS

1 P5613000000 TSN COVER,UPPER(DISK) ADD COLOR CODE

2 P5614000650 T 2 (HE) COVER,LOWER

3 P5661000000 1 gg@?;r' & HEADLIGHT COMP

4 98111235301 1 1rp(1iV35/30W) BULB(12V35/30W)

5 P566A040000 1 %:w_ CONNECTING WIRE

6 92140500014 T EE PLAIN WASHER

7 92130600000 1 |y WASHER

8 E1613010000 1 | REGULATING SCREW

9 P5706010000 2 |wrgedy FRONT LIGHT PLATE

10 90130301000 4 | FARRBE E SRS C-R RECESS PAN HD TAPPING SCREW

11 P5613030000 1 [fipk FR.HEAD LIGHT COVER

12 90110401200 7 | AR SR C-R RECESS PAN HD TAPPING SCREW

13 P5612001600 1 |~ #5ES (E.D) HANDLE BAR ASSY

14 90191004600 1 [l S HEXAGON FLANGE BOLT

15 92061000001 R HEXAGON LOCK NUT

16 P5613020000 1 [iEsan SPEED METER SIDE COVER

17 90040601400 2 | T RBEEE SR C-R RECESS PAN HD TAPPING SCREW

18 92140600000 2 | HE PLAIN WASHER

19 P566A060000 1 [ g LAMP COMP

BUBU 125

PAGE 17




BUBUL®O
SPEEDOMETER

F2




F2. PA125 SPEEDOMETER

No. Part No. QTY PART NAME PART NAME REMARK
HE EaR i plel FiFHY #7a TS g i

1 P6561000000 1 |sssasy SPEEDOMETER ASSY. ]

2 P556A010000 1 | COVER UPPER

3 P556A030000 1 st (3w) BULB

4 P556A020000 5 i aw) BULB

5 P556A040000 1 |Fesas CONNECTING WIRE

6 P6544002000 1 |{Esatsspsy () SPEEDOMETER CABLE ASSY (DISK)

7 P654D060000 1P et INNER WIRE(DISK)

8 90110401200 3 | Ay s C-R RECESS PAN HD TAPPING SCREW

BUBU 125 PAGE 18




BUBU100
F3 CABLESWITCHBACK MIRROR(Disk)

22

23
25 B




F3. PA125 CABLE /SWITCH

No. Part No. "TY PART NAME PART NAME REMARK
HE! TS {El FLFHY #7E K ¢ f
1 P561F0100001 1| s (FEsETT) LH BACK MIRROR(STAINLESS)
2 P1546003000 1 T#If | Y LEVER HOLDER ASSY (LEFT)
3 P154F410000 1 #ﬁwém & CASE,SWITCH UNDER 2 COMP
4 P154F020000 1 [Psim ' CASE,SWITCH UNDER 1
5 P154F030000 1 ggvf_z i BOLT
6 P154F040000 1 |4 LOCK NUT
7 P1543302000 1 [ &g LEVER,LH BRAKE
8 C2548220000 1[5 =R LH BRK SWITCH COMP
9 P0541000000 1 |5 EEmey LH GRIP ASSY
10 P561F0200001 1|7yt (it =7 ) |RH BACK MIRROR(STAINLESS)
11 P1548003000 1 H#II | Y LEVER HOLDER ASSY,RH
12 P154H190000 1 #ﬁwém & CASE,SWITCH UNDER 2 COMP
13 P154H020000 1 [psim ' CASE,SWITCH UNDER 1
14 P0542000000 1 é [#5:#‘ Y RH GRIP ASSY
15 P5403000000 S FRT BRAKE MASTER CYLINDER
16 P140C250000 2 | e HEX SOCKET HEAD BOLT
17 P140C220000 T BOLT
18 P140C230000 1 [dhsgel FLANGE NUT
19 P140C191000 1 |7 arid LEVER,RH BRAKE
20 90050501200 M EEE S C-R RECESS PAN HD TAPPING SCREW
21 P6403600000 I EE e FRT BRAKE FLUID HOSE COMP
22 P1403810000 2 |&dnpEseies JOINT BOLT,BRAKE HOSE
23 92141000002 4 |1 EE PLAIN WASHER
24 P154F390000 1 [ppEs SCREW,PAN HEAD
25 P154F400000 1 g SCREW,PAN HEAD
26 P140C130000 2 | SCREW
27 P140C120000 1 [z CAP,RESERVOIR
28 P140C110000 T DIAPHRAGM,RESERVOIR
29 P140C240000 e BRACKET,MASTER CYLINDER

BUBU 125




F3. PA125 CABLE /SWITCH

No. Part No. QTY PART NAME PART NAME REMARK
“FiE FFEE Flat FiFHY #7a T B i =
31 P140C180000 T JF%%J RH BRK SWITCH COMP ]

32 P6544602000 1 |y CABLE ASSY, THROTTLE

33 P154H180000 1 | IR C-R ROUND HD TAPPING SCREW
34 P154H170000 1 | RS C-R ROUND HD TAPPING SCREW
35 P6544400000 e CABLE ASSY. RR BRAKE

36 P56160000001 1 |Ep ey (EE) BACK MIRROR ASSY (STAINLESS)
37 P140C050000 1 |y SPRING

38 P140C030000 1 [P P SEAL

39 P140C020000 1 Lg% PISTON

40 P140C040000 1 [SAlp S SEAL

41 P140C070000 1 | CLIP

42 P140C080000 1 |HEsEirsy DUST PROOF ASSY.

BUBU 125




c4 BUBU100

— FRONT FORK




F4. PA125 FRONT FORK

No. Part No. Q'TY PART NAME PART NAME REMARK
“FIE F 1R Bkl FiFY A FIFRL G =
1 P1443040000 O s STEERING SHAFT LOCK NUT ]

2 P6444051000 1 | e OUTER BEARING CAGE

3 99010500000 22 [#2R(3/167) BEARING BALL(3/16”)

4 P1443020000 1 |dEs) UPPER BEARING CAGE

5 C1443011000 1 |dpEk LOWER BEARING CAGE

6 99010600000 19 [HER47) BEARING BALL(1/4”)

7 P6443000000 1 R sy (e FRONT FORK ASSY(DISK)

8 P644C200000 1| = Fs sy UNDER BRACKET,COMP

9 P644C210000 N ) it e LH OUTER TUBE ASSY

10 P644C220000 1|19 ey RH OUTER TUBE ASSY

11 C2632601000 1 [jd e FRONT FENDER,RR SECTION

12 90150501601 2 | AR RS C-R RECESS HD.TAPPING SCREW
13 90040601400 R i C-R MACHINE HD.TAPPING SCREW
14 C2632020000 2 MR RUBBER BRACKET

15 90190601200 VA Rl [ 3 HEXAGON FLANGE BOLT

16 P6632000000 1 gt & e FRONT FENDER,FR SECTION ADD COLOR CODE
17 92362328000 1 |4e CABLE CLIP

18 92140600017 2 | EHE PLAIN WASHER

19 92370500003 2 |UF|HE R SPRINT NUT U-TYPE

20 C2544020000 1 |[IBHEERIN () CABLE CLIP COMP,RIGHT

21 90190601200 e HEXAGON FLANGE BOLT

22 92110600000 1 |[EEEE SPRING WASHER

23 C2632010000 1 gt BEEESI(ED) FRT.FENDER FIXING FRAME

BUBU 125

PAGE 21




FB5.2 TIREFRT WHEELFRT CALIPER.(DISK)




F5. PA125 FRT WHEEL ASSEMBLY

No. Part No. Q'TY PART NAME PART NAME REMARK
“EIE! Bl Pled T E TR 7 /=S
1 C2402500000 1 | AIX,FR WHEEL o

2 P14010100001 TR SPACER
3 96520620100 2 EFfﬁi”“’ﬁ‘,i@T%ﬂ;Eljg(GZOlU) ONE SHLIED BALL BEARING(6201U)
4 P5402400000 1| A (RS SPACER COMP
5 C1403510000 3 g e SCREW,FRT BRK DISK
6 C240C5020002 1 |figed [e42( 190mm) DISC FRONT BRAKE ( 190mm)
7 95572235700 1 |TCERE OIL SEAL
8 C140C160000 1 sy CAP
9 C2401104770 L |l 5 (=) #VF <1 [FRT WHEEL RIM COMP
10 90190804002 2 [ e HEXAGON FLANGE BOLT
11 C240B320000 1 [#9(3.5-107) TIRE ASSY(3.5-10)
12 P140B330000 E Hﬂp;’g VALVE
13 C2566002000 1 |ty METER GEAR ASSY
14 95574052600 1 OIL SEAL
15 92171800000 1 |CEIH “C”CLIP
16 92141900001 1 |2 HE PLAIN WASHER
17 P1566050000 1 |{EghA PAD
18 P0566040000 1 [ SRl SPEEDOMETER GEAR
19 92141900002 EE PLAIN WASHER
20 92061200001 1 |4l LOCK NUT
21 C2403303000 1 |F8kE sy FRT BRAKE CALLIPER
22 C240C311000 1 [PE RS INSIDE PAD
23 C240C321000 SR OUTSIDE PAD
24 C140C141000 MEEIEED SCREW
25 C140C330000 1 |gg YOKE SPRING
26 C140C040000 1 | DUST PROOF
27 C140C030000 1 |y OIL SEAL
28 C140C060000 1 [Frssi BREED SCREW
BUBU 125 PAGE 22




21

2
24

21

BUBU (FOR MOVABLE MODEL )

WINDSHIELDFRT INNER COVER.

F6.2




F6. PA125 WINDSHIELD

No. Part No. QTY PART NAME PART NAME REMARK
HE! BRI e FLFH £ K ¢ [
1 P6621000000 1 |y WINDSHIELD ADD COLOR CODE
2 P5623030650 1 [ir e PR FRT INNER COVER,UPPER
3 P5623040650 e E&(ﬂgﬁ;l) FRT INNER COVER,LOWER
4 P5701211650 1 ugﬂf!ﬂﬁ’ﬁh J(BED) FRONT HOOK
5 90040601601 1 [ IR s s C-R PAN HD.MACHINE SCREW
6 P5623010650 1 [H PR (B ) ADHESIVE PAPER
7 P566C0100002 T m s {[(&w sgiE1) [POSITION LAMP,LH(WHITE)
8 90110401200 16 [F s TAPPING SCREW
9 P566C0200002 1 JE}‘ E#(&FIEJ*;F—T{%[) POSITION LAMP COVER,LH(WHITE)
11 98211210990 2 |mw@aviowsgE, ) BULB(ORANGE)
12 P566C050000 4 { AR F 1 pRIET C-R RECESS PAN HD TAPPING SCREW
13 C2621010000 1 ;fg'lfff%ﬁﬁi WINDSHIELD,PANEL
14 P566D0100002 1 p[ﬂ [l *E}‘%’L' {[(&w #51E1) [POSITION LAMP ,RH(WHITE)
15 P566D0200002 1 F[*EE%(&FIF =) POSITION LAMP COVER,RH(WHITE)
17 E1621010000 1 r,,%ju[—@l RS Y BB SCREW WITH WASHER
18 P5626013000 R COVER,FRT LOWER ADD COLOR CODE
19 90040601400 2 Ha Fﬂ%ﬁﬁ%éﬁﬁ?lg C-R PAN HD.MACHINE SCREW
20 P5623020650 1 [ A () FRONT PANEL,INNER COVER
21 E1701040000 4 |hEgEE o SCRIVET COMP
22 90130501400 6 |FITviEE ' TAPPING SCREW
23 92140600005 MEE PLAIN WASHER

BUBU 125

PAGE 23




STEP FLOORBATTERY.
LHRH SIDE COVER.

BURU

F7/




F7.PA125 STEP FLOOR

No. Part No. QTY PART NAME PART NAME REMARK
RiE EaR i By El T g TR g i

1 P6624001650 1 ?H%(ﬂgﬁfs') STEP FLOOR o

2 90200602500 4 [meEpsiEe SCREW WITH WASHER

3 C2583000000 1 |#pE(YTXT7L-BS) BATTERY

4 C2624031650 1 |EpEE (e BATTERY COVER

5 90130501400 M TAPPING SCREW

6 P6624501000 1 WL MAT FLOOR

7 P6626300000 1 | demis LH SIDE COVER ADD COLOR CODE

8 90150501600 10 |f e TAPPING SCREW

9 92370500003 9 UG R SPRING NUT U-TYPE

10 P6626500000 1 [ oREffE RH SIDE COVER ADD COLOR CODE

11 92140600018 4 | PLAIN WASHER

12 90040602200 41 AR B R C-R PAN HD.MACHINE SCREW

13 C26240217701 I (e STEP PLATE,LH REAR

14 C262D0217701 1 Eynﬂ LY ﬁ'? STEP PLATE,RH REAR

BUBU 125

PAGE 24



F3 BUBU

BADY COVER.BODY COVER,FRONT

RR LUGGAGE




F8. PA125 BODY COVER /REAR LUGGAGE BRACKET

No. Part No. QTY PART NAME PART NAME REMARK
“fIE! TR Bkl FiFH Yy F74 FiFgY 7 il
1 P662E010650 T ESSEENET) BODY COVER,LH FRONT ]
2 P662E020650 1 {1 ﬁw,(ﬂgﬁ;l) BODY COVER,RH FRONT
| C-R RECESS PAN HD.TAPPING SCREW
3 90150501600 11 |F Iz SCREW
4 P6625010650 1 [f ﬂ,(ﬂggy) MIDDLE COVER
5 P6625301000 1 [=dis LH BODY COVER ADD COLOR CODE
6 P6625501000 1 |F RH BODY COVER ADD COLOR CODE
7 92370500003 7 |UEgE R SPRING NUT U-TYPE
8 92040800000 1| el R pRE HEXAGON FLANGE NUT
9 P566G0110002 1 =&Y A £ APPSR |LH RR SIGNAL LAMP ASSY (WHITE)
10 P566G0200002 1 |5 [HJ G @F'F /) |LH RR SIGNAL LAMP COVER(WHITE)
11 P566H0110002 S [HJ K5 5 CEMEED) |RH RR SIGNAL LAMP ASSY(WHITE)
12 P566H0200002 1 H]ﬂ; [HJ HE (AEPPEE)  |RH RR SIGNAL LAMP COVER(WHITE)
C-R RECESS PAN HD.TAPPING SCREW
13 90110401200 4 |FIrSE SCREW
14 P6625700000 1 |[®E REAR COVER ADD COLOR CODE
15 P66760007J0 T EEEE N RR LUGGAGE BRACKET(SILVER)
16 90190802000 2 |4 gl HEXAG ON FLANGE BOLT
17 P6625600000 T LH REAR TURN SIGNAL,INNER COVER
18 P6676010000 T EEEY RR LUGGAGE BRAKET COVER
19 P6625F00000 O A RH REAR TURN SIGNAL,INNER COVER
| ' C-R RECESS PAN HD.TAPPING SCREW
20 90040601400 2 | FEABEES R SCREW
C-R RECESS PAN HD.TAPPING SCREW
21 90130501400 2 El*’srgﬁ 5 SCREW
22 98211210990 2 M(lZV/lOWﬁE' &) BULB(ORANGE)
C-R RECESS PAN HD.TAPPING SCREW
23 90110401200 1 |fIrvEss SCREW

BUBU 125

PAGE 25




BUBU

F9

SEAT.LUGGAGE.TOOL KIT.
LUGGAGE LQW COVER




F9. PA125 SEAT / LUGGAGE ASSEMBLY

No. Part No. QTY PART NAME PART NAME REMARK
“if HT YR Bk FEY £ FEHRL L i =
1 P66710000002 1 [ SEAT ASSY ]

2 C1681060000 1 [Evi BRACKET

3 C1681070000 1 [k SPECIAL BOLT

4 92040600000 2 | e h R HEXAGON FLANGE NUT

5 P66810030000 1 | (5% LUGGAGE ASSY include #12, #13 #14
6 90190601500 4 i A HEXAGON FLANGE BOLT

7 P6706540000 1 |7 2w TOOL PARTS ASSY

8 P6706560000 1 | FEE SR BOX-SPANNER,SPARK PLUG

9 P1701170000 R e SCREWDRIVER GRIP ASSY

10 P1706570000 1 | SCREWDRIVER

11 C1701180000 TR TOOL KIT

12 P668A020000 1 g LUGGAGE LOW COVER

13 92370500003 1 |Um s SPRING NUT U-TYPE

14 90150501601 1 |pisiess C-R RECESS PAN HD.TAPPING SCREW
15 P6701030000 TR O-RING

16 P5666000000 TG BACK LAMP ASSY

18 98311218050 1 [|rmwav 18/05w) LAMP BULB(12V 18/05W)

19 P566F010000 1 |rget LENS

20 P566F050000 2 [H I E'I'EEIE B TAPPING SCREW

21 P668A013000 1 [pipos LUGGAGE

BUBU 125

PAGE 26




BUBU

F10 LICENSE PLATE.REFLECTOR.
LICENCE LAMP .




F10. PA125 LICENSE PLATE

No. Part No. Q'TY PART NAME PART NAME REMARK
“FIE! KRS Bkl R E RIS A EE i =
1 P5636003650 1 Py e LICENCE PLATE o

2 92370500003 2 |UEgmE R SPRING NUT U-TYPE

3 90150501601 M TAPPING SCREW

4 90130501400 1 [Fiss TAPPING SCREW

5 90040601400 1 | R s C-R RECESS PAN HD TAPPING SCREW
6 92140600005 1 |8 WASHER

7 E1701040000 2 |mmE b SCRIVET COMP

8 P5669000000 1 [ | REFLECTOR

9 92020500000 1 |+ E"‘[EEJ['JE‘ HEXAGON NUT

10 92140500014 1 |8 WASHER

11 P5666900000 1 PR LICENCE LAMP ASSY

12 P566F910000 T LAMP COVER

13 P566F920000 1 |k SOCKET

14 P566F930000 1 s PACKING

15 P566F940000 1 [Fiss TAPPING SCREW

16 P566F950000 1 & CONNECTING WIRE

17 P566F960000 1 5w a2v-5w) BULB(12V-5W)

18 90110401200 1 |Fises TAPPING SCREW

19 P6636010650 1 Vi W* E@(?ﬁfs') LICENCE PLATE LOWER PART
20 90110401200 3 [pirsess TAPPING SCREW

BUBU 125 PAGE 27




BUBU

F11

FUEL TANK




F11. PA125 FUEL TANK

No. Part No. QTY PART NAME PART NAME REMARK
HE TSRS BrEl FiFHY #7a TS g i

1 P65215000001 1 [ FUEL TANK ]

2 E1521302000 1 [ 5 (1 EEC) TANK COVER(WITHOUT EEC)

3 90190601500 3 |+ Fyfhs %EE & HEXAGON FLANGE BOLT

4 P6521700000 1 [EpE s 4 FUEL GAUGE COMP

5 90180501600 4 & Fpihi ﬁ;gﬁ\ 2 HEXAGON FLANGE BOLT

6 C152A090000 1 [ HEXAGON LOCK NUT

7 P6523000000 1 f IguiEVV &5 AUTO COCK COMP

8 92220800001 2 51 e CLIP

9 P65212010001 1 s sy FUEL FILTER ASSY

10 P65212100001 1 [ 45 FUEL FILTER

11 P652A0300001 1 [Epare) OIL HOSE

12 P652A0200001 1 A OIL HOSE

13 92220900001 2 [k PLATE CLIP

14 P6706011000 1 [FEims s e, BRACKET,FUEL FILTER

15 P6526030000 1 [ppes VACUUM PIPE

16 92220700000 2 |y CLIP

BUBU 125 PAGE 28




F12.2 BUBU
FRAME (FOR BUBU100/125)




F12. PA125 FRAME

No. Part No. Q'TY PART NAME PART NAME REMARK
“RIET Eval/d Bkl FiFH Yy F74 TR b

1 P642A0016001 1 |Hi%s F'IE%(E D) FRAME COMP

2 P5671300000 1 | 4 SEAT LOCK COMP

3 P5671121000 1 @%ﬁ%ﬁffﬁh@ SEAT LOCK LEVER CABLE

4 90160601500 2 [ F R A (M6*15) HEXAGON FLANGE BOLT

5 P6481001000 1 | s any (B ) CUSHION ASSY ,RR.(BLACK)

6 90191004000 1 | F A ieiE (M10%40) HEXAGON FLANGE BOLT

7 90190803201 T R L s HEXAGON FLANGE BOLT

8 P6462000600 1 |y (E.D) SIDE STAND COMP(FIXED)

9 90191002800 3 |7 Eihed s HEXAGON FLANGE BOLT

10 92061000000 1 |uEEpE U TYPE NUT

11 C2462120000 1 PRI gE SIDE STAND SPRING

12 C1486003000 O B I e o ENGINE HANGER COMP

13 C1486010000 2 émﬁ%j‘ | CUSHION RUBBER

14 90191018000 1 | e pEiEgs HEXAGON BOLT

15 92061000001 1 |4 LOCK NUT

16 C1486050000 2 |[MHEME RUBBER,DAMPER

17 90191005500 2 | FRRIEFE(M10*55L)  [HEXAGON FLANGE BOLT(M10*55L)

18 P6421500600 1[5 #i45(E.D) FUEL TANK BRACKET

19 P6461002600 1 | ;"[(E.D) CENTER STAND COMP

20 C2461010000 2 |g= BUSH

21 C1701050000 1 |[ Vs R RUBBER DAMPING,CENTER STAND

22 P6701020000 O T WATER RESISTANT RUBBER

23 P64260200005 1 |HisE s VIN PLATE

24 E1461120000 1 [ MAIN STAND SPRING

25 P6421411600 1 [BEEy sy WINSHIELD BRACKET

26 90190601500 2 |* e e HEXAGON FLANGE BOLT

BUBU 125




F13 BUBU

WIRE HARNESS




F13. PA125 WIRE HARNESS

No. Part No. QTY PART NAME PART NAME REMARK
B! Enal s Plet T £ FIFRY B /=S
1 P6581602000 1 |2 sy WIRE HARNESS o

2 P65866000001 1 |FHEHA RESISTOR A

3 90190601200 1 [4# (TR R (M6*12L) HEXAGON FLANGE BOLT

4 P5583600000 1 s HORN

5 90190601200 1 | AR R (ME* 121 ) HEXAGON FLANGE BOLT

6 C1584601000 1 [BbFsustpsy COIL COMP,IGNITION

7 90070502000 R VTS S C-R MACHINE HD,TAPPING SCREW
8 92110500000 1 |y SPRING LOCK WASHER

9 C158A020000 O FUSE

10 C1581001000 1 [CIERE Y STARTER RELAY AND SUPPORTOR ASSY
11 C1701200000 1 |Memeeip RUBBER BRACKET

12 C1582001000 1 |F Bl RS asy CDI UNIT ASSY

14 C1584000000 1 %@?ﬁ;ﬁﬁ:ﬁﬁwm* i) VOL REGULATOR COMP

15 90190601500 AR TS HEXAGON FLANGE BOLT

16 92030600004 2 | e HEXAGON NUT

17 P6583020000 1 |Er s BATTERY (+)LINE

18 P5552002000 1 |FHpsEsEsy IGNITION SWTTCH ASSY

19 90040601601 1 | SRR AR s C-R MACHINE HD,TAPPING SCREW
20 92130600000 1 [#EE TEETH WASHER

21 P2586011000 1 |™ R Y FLASHER RELAY ASSY

22 P555B011000 S DUMMY KEY

23 P555B020000 1 [ INDICATOR PLATE

BUBU 125 PAGE 30




F14 LABELS PA125

ErsenanRETERL LG b

Pabolozooeo PF-ee R

In order to lat your scooter run
smoothly, be sure to change
the engine oil at 500 Km for a
new scocter and each 1000Km.

2 4,/‘/;/{'{5, - _.-,;E‘g ;

Ll

BUSTRCE - 2F9d k29§
i ToSREMELEL:
PAEAF S FNATERETY
TP fbinVECL

PEé&o 11 o w

&



F14. PA125 LABELS

No. Part No. QTY PART NAME PART NAME REMARK
Bl HITHE Bl FY 27 FY =
1 (2603001000 1 R RS (FIY) = EEHCEHRRT (FIY) '

2 C1603020000 1 i T YR B R

3 2601010000 1 [PGO SCOOTERS &/ PGO SCOOTERS £/

4 P6601020000 3 |pA-125HEES PA-125[/5

5 16030100001 1 BT (e BRI BT ()
6 C1601420000 1 g e s Fit e AT

7 C2601210000 TS B W S

8 26030500002 1 |WTES = BRERERGE ) PR = RS )
9 P6601190000 3 |allfct L L

apf Ak
I

BUBU 125

PAGE 31




	名称未設定
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/123456789.htm


	名称未設定
	ローカルディスク
	file:////C|/Documents and Settings/PGO PARTSCENTER/デスクトップ/Book1.htm





